
DA045
Hip bridge training machinen



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item NO. Description Qty Item NO. Description Qty

1 FOAM rack 1 47  NL Flat Head Cap Screw M10×30 1

2 Main stand 1 48 Socket Head Cap Screw M8×20 2

3 Bottom connecting frame 1 49 Hex Head Bolt M10×30 6

4 Spindle frame 1 50 Hex Head Bolt M10×50 2

5 Side connection frame 1 51 Hex Head Bolt M10×80 2

6 CAGE rack 1 52 Hex Head Bolt M10×120 8

7 Swinging frame 1 53 Hex Head Bolt M10×130 1

8 Swinging frame 1 54 Flat Washer φ11×φ20×2 29

9 Foot pedal stand 1 55 Flat Washer φ9×φ16×1.6 10

10 13Kg balance weight 1 56 Spring washer φ10 4

11 Adjusting bracket 1 57 Curved washer φ10 18

12 Adjusting the handle frame 1 58 Nylon Lock Nut M8 5

13 Shoulder cushion frame 1 59 Nylon Lock Nut M10 21

14 Elastic pin assembly 1 60 Hex Head Bolt M10×75 2

15 Elastic pin assembly 1 61 Spacer 1

16 Steel cable assembly 1 62 Limit buffer pad 1

17 U-shaped frame 1 63 Socket Head Cap Screw M8×15 2

18 Counterweight iron components 1 64 Pipe plug with a diameter of 60 1

19 Long FOAM assembly 1 65 Socket Head Cap Screw M10×30 2

20 Lining plate 1 66 External Circlips 1

21 Rotating shaft 1 67 Spring washer φ8 2

22 Adjusting plate 1 68 Button Head Cap Screw M8×25 2

23 Minor tuning board 1 69 Seat cushion 1

24 Large pulley 5 70 Shoulder cushion 1

25 Rotating shaft 1 71 Floor adhesive pad 5

26 Pin shaft 1 72 Large pulley cover 2

27 spring 1 73 F38 pipe plug 1

28 Lock nut 1 74 Upper cover 1

29 Chain buckle 1 75 Pulley spacer sleeve 2

30 Aluminum end cap 4 76 Pulley baffle 2

31 Aluminum end cap 2 77 Cross recessed pan head screw M5×15 4

32 φ16 aluminum head 1 78 Rear cover 1

33 Small gloves 1 79 Shield fixing seat 4

34 φ16 aluminum retaining ring 1 80 Guide rod fixing sleeve 2

35 Copper bearings 2 81 Rubber pad 2

36 Small liner 2 82 Select iron guide rod 2

37 Large elliptical pipe plug 4 83 Inner cover edge strip 2

38 Square tube plug 2 84 Front cover 1

39 Limit sleeve 4 85 Inner cover upper strip 2

40 Deep groove ball bearing 6 86 Cross recessed countersunk head screw M5×20 8

41 Internal hexagonal flat end set screw M5×3 2 87 Socket Head Cap Screw M8×30 2

42 Flat Head Cap Screw M5×10 3 88 Socket Head Cap Screw M10×50 2

43 Flat Head Cap Screw M10×25 5 89 Socket Head Cap Screw M10×85 1

44 Flat Head Cap Screw M10×30 4 90 Hex Head Bolt M10×30 2

45 Button Head Cap Screw M8×60 1 91 Select iron pin group 1

46 Socket Head Cap Screw M8×25 2



6

Exploded View

6
6

2

3

9

4
7

8
6

1

5

7
9

1
3

1
2

5
7

1
4

1
5

1
6

1
7

1
9

2
1

2
0

2
3

2
4

2
6

2
5

2
7

2
8

2
9

1
0

3
0

3
3

3
2

3
4

3
5

3
7

3
8

3
9 4
0

4
1

4
2

4
3

4
5

4
6

2
2

4
4

4
8

4
9

5
0

5
2

5
3

5
1

5
4

5
5

5
6

4
7

5
8

5
9 6
0

6
1

3
6

6
2

6
3

6
4

6
5

1
1

6
7

6
8

7
1

7
2

7
3

7
5

7
6

7
7

7
8

9
0

8
1

8
6

8
8

8
9

3
1

9
1



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

17

52

57

90

54

60 53

57 43 30 405 10761

21

13

2

9

58 5471 52

44

37

38

5

165

11

22 46396664

24 6

3

4

Item NO. Description Qty Item NO. Description Qty

1 FOAM rack 1 39 Limit sleeve 4

2 Main stand 1 40 Deep groove ball bearing 6

3 Bottom connecting frame 1 43 Flat Head Cap Screw M10×25 5

4 Spindle frame 1 44 Flat Head Cap Screw M10×30 4

5 Side connection frame 1 46 Socket Head Cap Screw M8×25 2

6 CAGE rack 1 52 Hex Head Bolt M10×120 8

7 Swinging frame 1 53 Hex Head Bolt M10×130 1

9 Foot pedal stand 1 54 Flat Washer φ11×φ20×2 29

10 13Kg balance weight 1 57 Curved washer φ10 18

11 Adjusting bracket 1 58 Nylon Lock Nut M8 5

13 Shoulder cushion frame 1 60 Hex Head Bolt M10×75 2

17 U-shaped frame 1 61 Spacer 1

21 Rotating shaft 1 64 Pipe plug with a diameter of 60 1

22 Adjusting plate 1 65 Socket Head Cap Screw M10×30 2

24 Large pulley 5 66 External Circlips 1

30 Aluminum end cap 4 71 Floor adhesive pad 5

37 Large elliptical pipe plug 4 90 Hex Head Bolt M10×30 2

38 Square tube plug 2



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

30

40

68

66

67

43

55

10

11

19

Item NO. Description Qty Item NO. Description Qty

10 13Kg balance weight 1 43 Flat Head Cap Screw M10×25 5

11 Adjusting bracket 1 55 Flat Washer φ9×φ16×1.6 10

19 Long FOAM assembly 1 66 External Circlips 1

30 Aluminum end cap 4 67 Spring washer φ8 2

40 Deep groove ball bearing 6 68 Button Head Cap Screw M8×25 2



11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

18

16

Weight Plate 15PCS

Elevated Rack

80KG 

Item NO. Description Qty Item NO. Description Qty

16 Steel cable assembly 1 18 Counterweight iron components 1



12

STEP 4
Note：Wrench Tighten Screws.

7774

8470 54 51

49

55

69

Item NO. Description Qty Item NO. Description Qty

49 Hex Head Bolt M10×30 6 70 Shoulder cushion 1

51 Hex Head Bolt M10×80 2 74 Upper cover 1

54 Flat Washer φ11×φ20×2 29 77 Cross recessed pan head screw M5×15 4

55 Flat Washer φ9×φ16×1.6 10 84 Front cover 1

69 Seat cushion 1



13



14



15




